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3.1

Sample data

Evidence Number:
Sample:
Sample delivery:

Test methods
EN 12467:2012

Test results

V2060160098

WellYou

ng MgO Board

10.2.2016

Fibre-cement flat sheets — Product specification and test methods
5.5.4 Warm water
Deviations from a standard procedure or the use of non-standardized methods: were not applied.

The tests were carried out on:
The tests were performed by:

Data on the person who performed the test, test conditions and equipment used are listed in the
Test Minutes. Apparatuses and measuring instruments that used have been certified pursuant to a

valid plan of the testing.

Durability against warm water

16.2. - 19.04.2016
Ing. Marek Sopko

Reference specimens

Sample Width

Thickness

Bending strength

FrnaeN] £ Average bendiniq

No. [mm] [g] s [N/mm-] strength [N/mm-]

1 69,3 12,3 597 17,1

2 68,9 12,5 572 16,0

3 68,7 12,3 607 17,5

4 69,2 12,6 613 16,9

5 69,0 12,4 577 16,3 16.6

6 69,1 12,4 547 15,5 ’

7 69,1 12,4 588 16,6

8 68,7 12,4 577 16,5

9 69,1 12,2 565 16,4

10 68,9 12,2 578 16,8

Span between supports I = 200 mm

Specimens after 100 freeze-thaw cycles

Sample Width Thickness FrnaxIN] Bending stn;ength Average bendinzg
No. [mm] [a]l i [N/mm~] strength [N/mm©]
1 69,5 12,4 216 6,1
2 69,0 12,3 234 6,7
3 69,2 12,4 166 4,7
4 68,9 12,3 179 5,2
5 69,2 12,5 181 5,0 53
6 69,5 12,3 209 6,0 ’
7 69,1 12,5 101 2,8
8 68,9 12,3 203 5,9
9 69,0 12,2 192 5,6
10 69,1 12,3 176 5,1

Span between supports | =200 mm
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Expression and interpretation of results
Sample Bendizng strength Bendin% strength : P
No- [N/mm?] = reference [N/mm~] - after Ratio MR; Estimation R,
specimens freeze-thaw cycling
1 171 6,1 0,36
2 16,0 6,7 0,42
3 17,5 4,7 0,27
4 16,9 52 0,31
5 16,3 5,0 0,31
6 15,5 6,0 0,38
7 16,6 2,8 0,17 0,28
8 16,5 5,9 0,35
9 16,4 5,6 0,34
10 16,8 5,1 0,30
Average 16,6 5,3 0,32
value
Standard
deviation 6,8 1 9,07

END OF THE TEST REPORT






